
 
 
 

 
 

Gladstone Area Water 
Board 

 
Drinking Water Service 

 
Annual Report 2022/23 



Drinking Water Quality Management Plan Annual Report 2021/2022  Commercial in Confidence  

Revision 1, December 2023 UNCONTROLLED COPY IF PRINTED  Page 2 of 31 
 

 

CONTENTS 

1 DOCUMENT STATUS ........................................................................................................... 4 
2 GLOSSARY OF TERMS........................................................................................................ 4 
3 INTRODUCTION ................................................................................................................... 5 

3.1 REGISTERED SERVICE DETAILS ................................................................................ 5 
[...]
be seen in the table below. Average production was approximately less than half of the capacity 
of the plant, with maximum day approximately 61.9% of plant capacity. Water is delivered either 
directly to a number of GRC reservoirs, or into GAWBs distribution system, which includes a 
number of reservoirs and re-chlorination facilities. 
 
Water quality 
 
GAWB undertakes comprehensive operational and verification monitoring of water quality. The 
operational monitoring is concentrated around the quality of source water and the treatment 
process and includes daily measurements throughout the plant as well as online monitoring 
through the process and of re-chlorination facilities. There have been only minor changes to the 
operational monitoring program since development of the DWQMP. 
 
Filter operation is a Critical Control Point (CCP) in the treatment process and the turbidity of each 
filter is monitored continuously using online turbidity meters. The target filtrate turbidity is less 
than 0.1 nephelometric turbidity units (NTU) during normal operation (not including backwash or 
filter ripening). During the 2022/23 financial year, the GWTP consistently produced filtered waters 
of 0.08 NTU. 
 
Verification monitoring focuses on the finished product as it leaves the plant and is delivered to 
customer supply points. This includes weekly monitoring of parameters to verify effective 
disinfection and less-frequent monitoring of parameters which have been identified as having a 
lower risk in the drinking water. In terms of water quality, water delivered from the GWTP, and 
transmission network achieved 100% compliance against ADWG health criteria. A full list of 
parameters and summary results can be found in Appendix A. 
 
Table 1.2 – GWTP 2022/23 Performance  
 

GWTP 2022/23 Performance 
Water production per annum 8,975.334 ML  
Average daily production  24.59 ML  
Maximum daily production 35.29 ML Day Month 2023 
Minimum daily production 13.66 ML Day Month 2023 

Filtered water turbidity (NTU)  0.08 Average 

Water Quality Compliance ADWG 100% compliance  
 
*Fluoridation has since ceased on 28 August 2016 as per Gladstone Regional Council directive. 
 
 
 
 
 
 
 



Drinking Water Quality Management Plan Annual Report 2022/2023  Commercial in Confidence  

 

Revision 1, December 2023 UNCONTROLLED COPY IF PRINTED  Page 9 of 31 
  

4.2 Yarwun Water Treatment Plant Scheme 
 
Drinking water supplied from the Yarwun scheme is treated at the Yarwun WTP which can be 
partially or fully supplemented with drinking water from the Gladstone scheme via an 
interconnection between the two systems, commissioned in early 2017. Drinking water is 
distributed to GAWB’s customers either directly off the mains or from the outlet of two service 
reservoirs. GRC reticulates the water to domestic users after the points of supply. 
 
Treatment Process and Delivery Network 
 
The Yarwun WTP, located on Reid Road in the Yarwun Industrial Estate, has a total current 
design capacity of 5 ML/day based on 20hrs availability. 
 
Yarwun WTP conventional treatment is a single stream process with one clarifier and 3 mono-
media filters, pH correction, and chlorine disinfection.  The plant operates automatically, with daily 
operator visits to conduct general duties, monitoring and maintenance. The plant programmable 
logic controller (PLC) and Supervisory Control and Data Acquisition (SCADA) control system 
supervises all necessary functions and will shut the plant down automatically in the event of 
equipment failure or power loss. Online monitors are used throughout the system to facilitate 
control of the process. 
 

 
Yarwun WTP services the requirements of the GRC and a number of industrial customers. Water 
is pumped from Yarwun WTP to the Mt Miller Reservoir and then gravitates to the Boat Creek 
Pump Station, supplying several industrial customers with drinking water. Water is then pumped 
to East End Reservoir, where it is re-chlorinated and supplied to the GRC for reticulation.  
 
Since early 2017 the Gladstone and Yarwun systems have been interconnected to provide greater 
resilience to both YWTP and the network. There are several modes of interconnection operation, 
which GAWB can use to suit the needs of operation. 
 
To ensure a disinfectant residual is maintained through to customer supply points GAWB 
practices supplementary disinfection at the East End Reservoir, where sodium hypochlorite is 
dosed to a set point in a recirculation stream from the reservoir. The chlorine residual is 
continuously monitored, with alarms for low and high dose relayed back to the treatment plant. 
 
During the 2022/23FY YWTP produced approximately 0.95 gigalitres of drinking water, as can be 
seen in the table below. The average daily production was 2.61 ML/day with maximum day 
production 4.69 ML. 
 
Water quality 
 
GAWB undertakes comprehensive operational and verification monitoring of water quality. The 
operational monitoring is concentrated around the quality of source water and the treatment 
process and includes daily measurements throughout the plant as well as online monitoring 
through the process and delivery network.  
 
Filter operation is a Critical Control Point (CCP) in the treatment process at YWTP and the 
combined turbidity of the three filters is monitored continuously using an online turbidity meter. 



Drinking Water Quality Management Plan Annual Report 2022/2023  Commercial in Confidence  

 

Revision 1, December 2023 UNCONTROLLED COPY IF PRINTED  Page 10 of 31 
  

The target filtrate turbidity is less than 0.1 nephelometric turbidity units (NTU) during normal 
operation (that is, not including backwash or filter ripening). During the 2022/23FY and under 
normal operation, the YWTP consistently produced filtered waters of 0.08 NTU. 
 
Verification monitoring focuses on the finished product as it leaves the plant and is delivered to 
customer supply points. This includes weekly monitoring of parameters to verify effective 
disinfection and less-frequent monitoring of parameters which have been identified as having a 
lower risk in the drinking water. In terms of water quality, the YWTP and distribution network 
achieved 100% compliance against ADWG criteria. A full list of parameters and summary 
results can be found in Appendix A. 
 
Table 1.3 – YWTP 2022/23 Performance 
 

Measure YWTP 2022/23 Performance 
Water production per annum 952.273 ML  
Average daily production  2.61 ML  
Maximum daily production 4.69 ML Day Month 2023 
Minimum daily production 0.00 ML  Day Month 2023 
Filtered water turbidity (NTU)  0.08 Average 
Water Quality Compliance ADWG 100% compliance  

 

 



Drinking Water Quality Management Plan Annual Report 2022/2023  Commercial in Confidence  

 

Revision 1, December 2023 UNCONTROLLED COPY IF PRINTED  Page 11 of 31 
  

5 ACTIONS TAKEN TO IMPLEMENT THE DWQMP 
 
The DWQMP is being implemented by monitoring and adhering to the CCPs which ensure safety 
of the treated water supply. Further improvements have been made such as: 
 

• All filters were refurbished with media replaced, and other repairs as necessary. 
• SCADA CT calculations checked and embedded to shut down plant at minimum 

acceptable chlorine contact time. 
• Ongoing training of operators e.g., “Aquacard” and Certificate IV in Water Operations. 
• Investigations into feasibility of additional treatment barriers. 
• Risk Assessment was reviewed, and a new suite of improvement actions identified. 

 



Drinking Water Quality Management Plan Annual Report 2021/2022  Commercial in Confidence  

Revision 1, December 2023 UNCONTROLLED COPY IF PRINTED  Page 12 of 31 
 

6 IMPROVEMENT ACTIONS IDENTIFIED IN THE DWQMP 
Gladstone   
 

Process step  Hazard  Hazardous Event  
Inherent 

Risk 
2021  

Preventive Measure  
Residual 

Risk 
2021  

Final 
treatmen
t barrier 

for 
hazard?  

Required 
improvements  Timing  Actions Taken to Date 

Status (and 
revised target 

date) 
Responsibility 

1.1 Powder 
activated carbon 

(PAC) dosed 
intermittently into 

raw water to remove 
trace organics 
including algal 
toxins, T&O 

compounds and 
DOC. Dosed before 
Aluminium Sulphate 

coagulant  

Extra-cellular 
(dissolved) algal 

toxin measured as 
Cylindrospermopsin

  

Contact time not 
sufficient, Dose Rates 

under/overdose 
Equipment Failure, for 
removal of free algal 

toxins. Contamination of 
chemical  

High 7  

 Dose PAC when needed  
PAC contact time 
optimisation study 

complete. Daily Drop 
tests& Routine 

Inspections/Preventative 
Maintenance.  

PAC CT is about 3 
minutes  

Low 3  N   
PAC screw feeder 
not operational and 
is currently dosing 

manually. 
 2023-25 FY  

Review of non-operational 
equipment undertaken with 

project scheduled for 
completion Q3, FY2022/24. 

Q4 - FY2024 

Water Treatment 
Manager/Drinking 

Water Quality 
Specialist  

2.1 Plant 1 
Coagulation/ 

Flocculation of 
particulate and 

colloidal matter with 
aluminium sulphate 
and Magna Floc LT 
25 polyelectrolyte  

Ineffective 
coagulant  

pH outside range, Dose 
Rates under/overdose 

Equipment Failure where 
Alum can be effective, 

Contamination of 
Chemical  

Medium 
6  

alum normally drops pH to 
acceptable range, but 
seasonally becomes 

borderline. Daily Drop 
tests& Routine 

Inspections/Preventative 
Maintenance Add Soda 

Ash/Sui table chemical to 
raise the pH.  

Low 4  N  
Conduct Jar tests 
regularly and the 

records are saved  
Ongoing  

Jar tests are completed 
monthly, with the frequency 

increased as required.  
Ongoing Water Treatment 

Manager  

3.3 Filter Ripening 
water  

Pathogen - 
Cryptosporidium, 

Giardia  

Filters do not ripen 
adequately allowing 

pathogen breakthrough, 
filters overcleaned 

lengthening ripening, or 
ripening water sent to 

finished water  

High 8  

Plant design parameters  
filter ripening parameters  

Seeding of filters with 
backwash water  

Filter maintenance & 
monitoring program  

Operators trained in filter 
optimisation  

Soft Start of Plant 
Optimisation. Upgrade of 
programming in Scada to 
allow Filters to settle for a 

set time prior to Filter 
coming Online  

Medium 
6  Y  

Filter Media 
replacement, Filter 
optimisation of the 

plant   
Annually/or 
as required  

Filter media replacement 
completed in Q2 FY2022/23. Ongoing 

Water Treatment 
Manager/Drinking 

Water Quality 
Specialist  



Drinking Water Quality Management Plan Annual Report 2022/2023  Commercial in Confidence  

 

Revision 1, December 2023 UNCONTROLLED COPY IF PRINTED  Page 13 of 31 
  

Process step  Hazard  Hazardous Event  
Inherent 

Risk 
2021  

Preventive Measure  
Residual 

Risk 
2021  

Final 
treatment 

barrier 
for 

hazard?  

Required 
improvements  Timing  Actions Taken to Date 

Status (and 
revised target 

date) 
Responsibility 

4.1 Sodium 
hypochlorite dosed 
into clear water well 
and enters contact 

tank  

Bacteria and 
viruses  

Incorrect dose for 
pathogen inactivation due 

to equipment failure. 
Concentration/ 

Contamination of Hypo. 
Disabling of Scada 

controls  

Extreme 
10  

Set point dosing to target 
concentration by analyser 
feedback on sample taken 
from 2.25ML clear water 

reservoir. Increase 
Testing Frequency. 
Adequate Operator 

Training. Documentation 
for receiving chemicals  

Medium 
5  N  

Calculate minimum 
CT at first customer 

offtake given low 
CCP critical limit.  

Annually   
 

Treatment plant set up to 
read CT via SCADA and has 
been reviewed and tested. 

Ongoing  

  
  
  
  

Water Treatment 
Manager/Drinking 

Water Quality 
Specialist  

8.1 General 
Maintenance  

Pathogens/Chemic
als  

Sick workers in contact 
with water  

Medium 
5  

Personal Hygiene in site 
induction and contracts  Low 3  N  

Qld Water 
Directorate 

'Aquacard' under 
consideration  

Annually/As 
required  

Qld Water Directorate 
'Aquacard' training is to be 
undertaken by Operational 

Staff. 

Ongoing 

Drinking Water 
Quality 

Specialist/Water 
Treatment 
Manager  

8.1 General 
Maintenance  

Incorrect Analyser 
Readings-CCP 

Alarms   
Water not Treated to 

drinking water Standards 
(ADWG)  

High 7  1.Regular Verifications  
2. Scheduled PM  Low 4  Y  Maintain & upgrade 

as required   

 Ongoing 
Maintenance 

& 
Replacement 

schedule   

Turbidity and chlorine 
analysers calibrated monthly 

(or as required). Chlorine 
analysers overhauled every 
6 months (or as required). 

Turbidity analysers 
overhauled every 12 months 

(or as required). 

Ongoing 

Water Treatment 
& Maintenance 

Manager  

8.1 General 
Maintenance  

Contaminants - 
metals, organics, 

solvents  
Product not suitable for 
use in potable water  

Medium 
6  

 Chemical register 
updated by Health and 

Safety Team and Risk & 
Compliance Team.   

Contracts include 
requirement for products 
suitable for use in potable 

water  
Work orders issued  
AMS system to flag 

potable water assets  

Low 4  N  
Qld Water 
Directorate 

'Aquacard' under 
consideration  

Annually/As 
Required  

Qld Water Directorate 
'Aquacard' training is to be 
undertaken by Operational 

Staff. 

Ongoing 

  
  
  
  

Water Treatment 
Manager/Drinking 

Water Quality 
Specialist  



Drinking Water Quality Management Plan Annual Report 2022/2023  Commercial in Confidence  

 

Revision 1, December 2023 UNCONTROLLED COPY IF PRINTED  Page 14 of 31 
  

 

Process step  Hazard  Hazardous Event  
Inherent 

Risk 
2021  

Preventive Measure  
Residual 

Risk 
2021  

Final 
treatment 

barrier 
for 

hazard?  

Required 
improvements  Timing  Actions Taken to Date 

Status (and 
revised 

target date) 
Responsibility 

7.2 Emergency  Pathogens/Chemic
als  

 Cyber security breach - 
accidental or deliberate 

attack on SCADA system 
resulting in no 

disinfection, outages, 
negative pressure, 

overriding alarms, control 
of systems, permanent 

loss of system  

Extreme 
10  

Monitoring of traffic in and 
out of SCADA through 

managed service, SCADA 
& corporate network 
segregation, firewall 
separation between 
internal & external 

networks  
Cyber security audit  

Cyber security training   

Medium 
6  N  

Consider annual 
cybersecurity 

penetration testing 
and cybersecurity 

review  
Closing outstanding 

OT cybersecurity 
audit actions - end 
point security on 

SCADA devices and 
physical security on 
SCADA Devices   
OT Cybersecurity 
Disaster Recovery 

Plan  
Require detailed 

procedure for 
manual running of 

treatment  
  

Bi-Anneal  

Action items found as part of 
audits are actioned. 

Annual penetration testing is 
actioned. 

Ongoing 

  
  
  
  

Head of 
Technology  

4.1 Filtration of 
clarified water 
through Dual 

media   

Pathogens, 
particularly 
Protozoa - 

Cryptosporidium, 
Giardia  

Breakthrough of protozoa 
due to any of:  

a) flow rate change  
b) filter bed develops 

mudballs   
c) filter bed cracks/ 

shears  
d) Loss of media  

e) plant operated outside 
operating philosophy due 
to demand/ maintenance  

f) hydraulic shock   

Extreme 
9  

Plant design parameters 
for flow rates and media 

depth  
Filter maintenance & 
monitoring program 

CMMS  
Plant ramping operating 

philosophy   
Operator competent in 
minimum Cert II and 

trained to optimise filters  
Reactive & preventative 
maintenance requires 
consideration of water 

quality. Scada 
Monitoring.  

Filer Media Replacement 
Program in place which 
reduces the impacts of 

having hazardous events 
raised.  

Medium 
6  Y  

 Filter Media 
replacement, scada 
monitoring of filter 

turbidity in absence 
of UV disinfection to 
be considered with 
introduction of HBT 

in ADWG  

Action item to 
be reviewed 
annually or 

as required   

Replacement of filter media 
completed with garnet-based 
material for filter optimisation.  

Repair work to tanks also 
conducted during 

refurbishment. 
Alarms via SCADA for 
turbidity reading and 

monitoring 24hr/day by onsite 